
 

 

Sr. # 
Statement 

ANSWER 

1.  

Which is not true about engineering drawing. 

 

A. It’s a technical type of drawing 

B. It describes geometric features of all parts of a machine. 

C. It’s an illustration of all parts of machine. 

D. It’s combination of graphic and world languages 

E. All are true about engineering drawing 

 

C 

2.  

We use scaling in Engineering drawings because ___________. 

 

A. It is easy to draw using scale 

B. Engineering objects are too large 

C. Modification is easy if we use scaling 

D. All of these 

 

B 

3.  

The drawing drawn without using instruments other than pencils and erasers is 

called ______. 

A. Manual Drawing 

B. Freehand drawing 
[...]
______ Views are enough to fully describe the following object in orthographic 

projection. 

 
A. 1 

B. 2 

C. 3 

D. 6 

B 

24.  

Which type of sectional view describes joining of different parts of object? 

A. Shaft sections 

B. Joining sections 

C. Aligned sections 

D. None of these 

 

D 



25.  

In development of ________ bending lines are not required. 

A. Cone 

B. Prism 

C. Pyramid 

D. Both Cone and pipe 

 

D 

26.  

What type of development is used in development of truncated right cylinder? 

A. Parallel line development 

B. Radial line development 

C. Approximation Development  

D. Both Parallel and radial line development 

 

D 

27.  

Keys are type of ________ fasteners? 

A. Temporary 

B. Permanent 

C. Semi-Permanent 

D. None of these 

 

A 

28.  

_______ threads are mostly used in machines. 

A. Screw 

B. Square  

C. Buttress 

D. None of these 

 

A 

29.  

Choose the correct statement. 

A. Plane of projection is a cutting plane that appears to be present at larger 

distance from object.  

B. Engineers use perspective projection for manufacturing. 

C. Image of object formed in parallel projection is accurate in size as 

compared to perspective projection. 

D. Orthographic projection is perpendicular line projection. 

 

C 

30.  

In isometric projection ellipse can be drawn as: 

A. Circle 

B. Rectangular ellipse 

C. Four Centre ellipse 

D. None of these 

 

C 

31.  

Mark the correct statement? 

A. Perspective projection is also known as Multiview drawing. 

B. Isometric view gives accurate visualization of shape of the object. 

C. Mostly 1st angle system is used in orthographic drawings. 

D. Isometric drawing needs more practice in writing and reading. 

 

C 

32.  

Which type temporary of fasteners are used to in case of tensions and 

compressions? 

A. Keys 

B. Cotters 

C. Rivets 

D. All of these 

 

B 

33.  

There are ___ types of sectional views. 

A. 2 

B. 3 

C. 6 

D. None of these 

 

B 



34.  

To draw a line of 13 units at 1050  the command prompt sequence will be written as; 

A. >13@105   

B. <13@105   

C. @13>105   

D. None of these 

 

D 

35.  

________________ Command is used to create the similar copy at opposite side.  

A. Mirror 

B. Copy 

C. Array 

D. Both A & C  

 

A 

36.  

What will happen if you use solid extrude command on an open 2D geometry: 

A. It will extrude a surface 

B. It will not create extrusion 

C. Command line will prompt you to make closed boundary before using 

extrude command 

D. Region will be created from extrusion 

 

A 

37.  

To turn ON/OFF Command Bar in AutoCAD ______ shortcut key is used. 

A. F9 

B. ALT+F9 

C. CTRL+F9 

D. None of these 

 

D 

CORRECT 

ANSWER 

(CTRL+9) 

38.  

______ Command is used to make multiple same objects at once. 

A. Copy 

B. Offset 

C. Array 

D. All of these 

 

C 

39.  

In AutoCAD 2007 one can draw a polygon with ____no. of sides. 

A. as many as one wants 

B. Maximum 10 

C. Minimum 10 

D. None of these 

D   

(MIN 3 -  

MAX 1024) 

40.  

Which layer is automatically created when a dimension is added to the drawing? 

A. Layer 0 

B. Layer q 

C. Dim 

D. None of these 

 

D 

41.  

Which of the following is the extension for AutoCAD drawing file? 

A. DWG 

B. ACTD 

C. ACD 

D. All of these 

 

A 

42.  

CAD is also called as CAE. CAD = __________________ & CAE 

=_________________________.  

A. Computer aided drawing & Computer automatic drawing  

B. Computer aided drawing & Computer aided engineering  

C. Computer aided design & Computer aided engineering  

D. Both B & C  

 

C 



43.  

________________ unit formats can be selected from the 

units dialogue box.  

A. 3  

B. 4  

C. 5  

D. None of these  

 

C 

44.  

CAD reduces the product design cycle because ____: 

A. Product can be tested several times as real model 

B. Lead time is increased 

C. Documentation for different purposes can be printed and used 

D. All of these 

 

C 

45.  

To change the thickness of a line in drawing __________ needs to be in active 

state. 

A. By Layer menu 

B. LWT  

C. ORTHO  

D. Both A & B 

B 

46.  

______ Command is used to make multiple same objects at once.  

A. Copy  

B. Offset  

C. Array  

D. All of these 

C 

47.  

There are ____ ways to enter commands in AutoCAD. 

 

A. One 

B. Two 

C. Three 

D. None of these 

C 

48.  

Which of the following command is used to draw 3D shaped drawing in 2D 

drawing view as isometric drawing. 

 

A. ISOPLANE 

B. GRID 

C. SNAP 

D. Both A & C 

D 

49.  

The size of Workspace/Worksheet in AutoCAD is _______________. 

A. Minimum 1×1 units 

B. Maximum 1000×1000 units 

C. Both of these are correct 

D. None of these 

D 

50.  

 

______ Command is used to move one side face of a 3D Cube. 

A. Move 

B. Offset faces 

C. Mirror 

D. None of these 

D 

51.  

 

Identify the correct statement. 

A. Intersect command is same as subtract command. 

B. Extrude faces is different from extrude command. 

C. One can use mirror and offset command for same purpose. 

D. All statements are wrong. 

B 



52.  

There are ____types of views in view toolbar. 

A. 2 

B. 3 

C. 6 

D. 10 

 

A 

53.  

 

______ Command is not likely to be used in most of engineering drawings. 

A. Spline 

B. Poly line 

C. Multiline 

D. All of these. 

C 

54.  

 

_____ no. of 3D commands are present in two different toolbars with the same icon 

and same function in AutoCAD 2007. 

A. 2 

B. 3 

C. 4 

D. 5 

 

B 

55.  

Identify the correct statement. 

A. Trim command is opposite of extend command. 

B. Copy command is as same as erase. 

C. Boundary command and explode commands are used for same purpose. 

D. 4 sided rectangle can be drawn by using polygon command. 

E. All are wrong statements. 

D 

56.  

Large floating objects like rags and logs are separated from water by using: 

A. Coarse screens 

B. Fine screens 

C. Micro screens 

D. Fabric filter 

E. All of these 

A 

57.  

Choose the correct statement: 

A. The process of flocculation improves settling of particles in sedimentation 

tank 

B. The process of flocculation decreases removal of colloidal solids  

C. The process of flocculation increases BOD of water 

D. Microorganisms cannot be removed by coagulation and flocculation 

A 

58.  

Choose the correct statement: 

A. Sedimentation rate increases with the increase in temperature. 

B. Upflow velocity of the water should be greater than the settling velocity in 

sedimentation basins. 

C. The velocity of water is increased as it enters the settling zone of 

sedimentation tank. 

Distinct particle settling is also known as zone settling 

A 

59.  

Which is an effective process for the removal of flocs having low density: 

A. Sedimentation  

B. Flotation  

C. Settling  

D. Filtration  

 

B 



60.  

If the volume of a settling tank is 2000m3 and water inflow rate is 19200 m3/d then 

the detention time will be: 

A. 2.5 h 

B. 1.5 h 

C. 130 min 

D. 3 h 

 

A 

61.  

If we have to design a slow sand filter then which of the following sand sample will 

be selected: 

A. Sand with uniformity coefficient 2.3 and effective size 0.4 mm 

B. Sand with uniformity coefficient of 1.4 and effective size 0.3 mm 

C. Sand with uniformity coefficient of 2.7 and effective size 0.25 mm 

D. Sand with uniformity coefficient of 2.1 and effective size 0.05 cm 

 

C 

62.  

Choose the correct statement: 

A. The slow sand filters are not much effective in the removal of bacteria from 

water. 

B. The depth of base material varies from 20 to 30 cm for rapid sand filter. 

C. With the increase in head loss the filtration rate of filter bed is also 

increased 

D. Initial cost of rapid sand filter is less but maintenance cost is more. 

 

D 

63.  

If the average flow rate at a water treatment plant is 200 m3/h, then the number of 

filter unit beds required will be: 

A. 2 

B. 1 

C. 5 

D. 3 

 

D 

64.  

To prevent scouring in horizontal flow sedimentation tanks, the appropriate tank 

depth should be: 

 

A. < 2.5 m 

B. 2.5 m 

C. 25 cm 

D. < 1.5 m 

 

B 

65.  

Which of the following pH value will be suitable for the effective disinfection of 

water by using chlorine: 

A. 10 

B. 7 

C. 4.5 

D. 6.5 

 

D 

66.  

Choose the correct statement: 

A. GAC has more internal surface area than the PAC. 

B. Carbon dosage and flow rate are the important parameters when PAC is used 

for adsorption. 

C. Adsorption process with GAC columns is performed after sedimentation and 

sand filtration processes. 

D. The operating cost of GAC columns is high than PAC adsorption. 

C 

67.  

Choose the correct statement: 

A. Weak-acid cation resins cannot be used for carbonate hardness. 

B. Alkaline pH range is required for weak-base anion exchangers. 

C. To regenerate anion resins alkalis are used 

D. None of these 

C 



68.  

If we add calcium hypochlorite in water for disinfection, the pH of water will: 

A. Decrease  

B. Increase  

C. Becomes neutral 

D. Remains same 

B 

69.  

By considering the feasibility and limitations of different disinfection processes, 

which of the following process should be used for a conventional water treatment 

plant with a large distribution system (for public supplies) 

A. Chlorination  

B. Ozonation  

C. UV irradiation  

D. Chloramination 

 

A 

70.  

Which of the following is an organic coagulant: 

A. Alum  

B. Poly-aluminium Chloride 

C. Chitosan  

D. Ferric Chloride 

C 

71.  

Method of cleaning for rapid gravity filters is: 

A. Scrapping the top layer 

B. Screening 

C. Reverse flow of water through the underdrainage system. 

D. None of these 

 

C 

72.  

Choose the correct statement: 

A. The purpose of coagulation is to destabilize dissolved particles 

B. High velocity is required to allow the floc particles to settle in the sludge 

zone 

C. The filter sand should generally be obtained from rock like granite 

D. Over flow rate is the upflow velocity of the water in the settling tanks  

 

D 

73.  

Which of the following statements is not correct: 

A. Particles or molecules are generally negatively charged at pH levels above 

4.0 

B. Adsorption is a surface phenomenon 

C. Short-circuiting is necessary for effective sedimentation. 

D. Adsorption capacity is determined by internal surface area of the adsorbents. 

C 

74.  

Which of the following particle characteristics has no effect on settling process: 

Size  

A. Shape  

B. Density  

C. Viscosity  

D. None of these 

 

D 

75.  

Which is not a line source of air pollution _________________. 

A. Highway vehicles 

B. Channel vessels 

C. Aircraft air emissions 

D. Gas leakage 

D 

76.  

Types of air pollution w.r.t. place of exposure are_____. 

A. 2 

B. 3 

C. 4 

D. 5 

B 



77.  

Ozone Concentration is _____________with altitude. 

A. Remains same 

B. Increases 

C. Increases and then remains almost same 

D. Remains almost same and then increases 

 

D 

78.  

OLD is most vulnerable in_______. 

A. Northern hemisphere 

B. Southern hemisphere 

C. North pole 

D. All of these 

 

B 

79.  

 

Which scenario will likely to be follow by the end of this century from climate 

change perspective? Keep in view the fact that petroleum products likely to be 

diminished after 2050. 

 
A. B1 

B. A1B 

C. B2 

D. A2 

 

 

A 

80.  

Which is more dangerous to human from respiration perspective. 

A. Dry Deposition 

B. Wet Deposition 

C. UV-radiation 

D. Both A & B 

 

A 

81.  

Which is not responsible for formation of Photochemical Smog?  

A. PAN 

B. Tropospheric Ozone 

C. VOC’s 

D. Carbon dioxide 

 

D 

82.  

Which factor dominates in declaring Beijing as most vulnerable to air pollution 

issues? 

A. Its Population 

B. Traffic problem  

C. Its Topography 

D. All of these 

 

C 



83.  

Best possible way to reduce air pollution problems from vehicular emissions in 

developing contries. 

A. Electric cars 

B. Maintenance of vehicles  

C. Ban on use of cars 

D. All of these 

B 

84.  

______ studies upper atmospheric layer. 

A. Meteorology 

B. Metrology 

C. Atmospheric stratification 

D. None of these 

D 

85.  

Which meteorological parameter is responsible for chemical transformation of air 

pollutants? 

A. Wind speed  

B. Temperature  

C. Solar Radiation 

D. Precipitation (Rain) 

 

C 

86.  

The layer extending from the top of the viscous sub-layer to about 10% of the 

depth of the PBL is ___. 

A. Viscous layer 

B. Viscous Sub-Layer 

C. Surface Layer 

D. Ekman Layer 

C 

87.  

If a chimney lies in an atmosphere where there is turbulence that leads to pollutant 

mixing at a very high rate. This condition indicates______. 

A. Adiabatic compression 

B. Stable atmosphere 

C. Unstable atmosphere 

D. Adiabatic expansion 

C 

88.  

Dry adiabatic lapse rate is always greater than saturated adiabatic lapse rate 

because____. 

A. adiabatic compression is more prominent in dry adiabatic condition 

B. Water vapors in saturated condition absorbs some heat 

C. Temperature Inversion is more in dray adiabatic condition 

D. Both B & C 

B 

89.  

Inversion is more prominent phenomenon in night time. 

 

A. Temperate  

B. Radiative 

C. Subsidence  

D. Both A & B 

B 

90.  

Scavenging mechanism refers to______. 

A. Variation of wind speed and direction 

B. PM Formulation and removal 

C. Self-Purification of atmosphere 

D. None of these 

B 

91.  

Which difference best describe difference b/w noise and sound to a layman. 

A. Sound is essential to us but noise is not 

B. Sound is pleasant and noise is unpleasant 

C. There is symmetry of sound wave in sound but noise is produced by 

unsymmetrical sound waves 

D. All of these 

A 

92.  

The noise produced by aircraft is _____ kind of noise. 

A. Instant Noise 

B. Intermittent Noise 

C 



C. Impulse Noise 

D. None of these 

93.  

Noise pollution can cause_____. 

A. Respiratory problems 

B. Hearing Impairment 

C. Lund cancer 

D. None of these 

B 

94.  

Unit for measuring sound intensity is_____? 

 

A. Decibel (dB) 

B. Hertz 

C. W/m2 

D. None of these 

C 

95.  

Identify the correct statements. 

A. Air pollution monitoring helps to improve AQM if it is done at initial stage. 

B. Air pollution monitoring helps to improve AQM if it is done at all stages. 

C. Air pollution monitoring helps to improve AQM if it is done after Quality 

control (QC). 

D. Air pollution monitoring gives incomplete pollutant information at a 

location for a monitoring period. 

B 

96.  

For monitoring air pollution levels at a location far away from populated area 

________ samples are likely to be collected. 

A. Passive  

B. Grab  

C. Integrated 

D. Representative 

B 

97.  

Chemiluminescence measurement means measurement by __________. 

A. Reaction 

B. Light 

C. Absorbance 

D. Thermal conversion 

B 

98.  

Calibration of air samplers is done to cope up/compensate _________. 

A. Flow rate change 

B. Air direction 

C. Temperature change 

D. Light penetration 

C 

99.  

The emission of pollutants from a chimney shows looping trend. The emission 

factor for Sulphur Dioxide is 51mg/Kg. Air filters are also attached with control 

efficiency of 73%. Total emission of pollutant for burning of 21 kg of coal in a day 

is _________. 

A. 3 ppm 

B. 770 mg/Kg 

C. 3 mg 

D. 0.77 kg 

C 

100.  

____________Indicate sources of fugitive emissions. 

A. Hydrocarbons 

B. Volatile substances 

C. Gas pipeline leakages 

D. Hydrogen sulphide emission from sewers 

C 

101.  

Which is most favorable emission reduction approach with the restriction of low 

budget for pollution remediation? 

A. End of pipe treatment 

B. Reuse 

C. Recycle 

D. Cleaner production 

D 



102.  

Particle with ___________ size is most likely to be removed by gravity separation? 

A. Less than 1 micrometer 